FRAME

3. W

FRAME
95, IW
ND. PARTS NO PARTS NANE OTY | DRAWING NO
1 1420-0101 | FRAME ASSY_7S. TW. 0S. OK 1 |1420-0101E
2 1420-0202 | PIN BKT LEFT 1| 1420-02028
3 1420-0203 | PIN BKT RIGHT 1| 1420-02028
4 0S-1235 | HS-BOLT M12x35 4
5 HN-12 | H-NUT W12 4
6 SH-12 | S W12 4
7 1603-0800 | DRIVE ASSY 1
8 RP-1090 | SPRING PIN 10x90 1
9 55-0816 | S-BOLT M8x18 1
10 2101-1601 | HANDLE SHAFT 1 | 2012465
1 BB-6012LLU | BALL BEARING 6012LLU 2
12 2101-0109 | DRIVE GUARD 1| 1420-01068
13 0002-0825 | HS-BOLT N8x25 4
14 SH-08 | SN N8 8
15 1219-0105 | DRIVE COVER 1 2011914
16 1219-0104 | CYLINDER COVER 1 2019130
17 MsB-og207 | FASILE MBx20 BLACK 6
18 1219-0103 | BATTERY COVER 1 201912
19 MS-0512M | F+BOLT MGx12 12
20 1219-0108 | HINGE_B-78-A-15 2
21 PH-05 | P NS §
22 SH-05 | SN N5 §
23 HN-05 | H-NUT M5 6
24 1420-0104 | SIDE GUARD COVER RIGHT 1| 1420-0108A-2
25 1420-0105 | SIDE GUARD COVER LEFT 1| 1420-0108A-1
2 1420-0108 | HINGE_TH-TM NOBY 4
27 05-0620 | HS-BOLT M6x20 24
28 HN-06 | H-NUT M6 24
29 SH-06 | SN N6 24
30 PH-06 | PH N6 24
8
FRAME
95, SW
NO. PARTS NO PARTS NANE 0Ty DRAWING NO
31 9278-0000 | PONER PACKAGE ASSY 1
32 CS-0925 | HS-BOLT M9x25L (3/8x25) 2
33 SH-10 | SW Mi0 2
34 9451-0002 | BATTERY_EB-100 2
35 2101-0112 | CONTROL PANEL 1 | 3003287
36 PH-08 | PW M8 4
37 HN-08 | H-NUT M8 4
38 1413-1907 | SPRING 1 | 4010075
39 1420-0204 | SPRING SHAFT 1 |1420-0202
40 HN-16 | H-NUT M16 2
41 01100034 | BUSH_EM2520F36FB 2
42 16040121 | INDEX PLUNGER_IP-1-12 2




MAST

73,93

PAAST
75,95

NO. PARTS NO PARTS NAME Ty DRAWING NO
1 1420-0201 | OUTER MAST 1 1420-0201B
2 1420-0109 | CASTER_STH-100 VUH 2

3 D002-1025  HS-BOLT M10x25 8

4 SH-10 SW M10 9

5 1103-1000 . LOAD WHEEL_ ¢ 78x70 ) EX-5151

] BE-6204Z7 = BALL BEARING 620472 8

7 1420-1001 | WHEEL COLLAR 8 EX-5693A
8 1420-0205 | CHAIN WHEEL PIN 4 1420-02028
9 S5-0810 | S-BOLT M8x10 5

10 HN-16 H-NUT M16 4

11 PH-16 PW MG 2

12 C5-1020 | HS-BOLT M10x20 1

13 SRR-30 SMAP RING R-30 2

14 1512-0400 | CHAIN WHEEL 2 4010139

15 1406-0403 | CHAIN WHEEL PIN 1 EX-2354-2
16 93001-00001 | CHAIN #50 1. GOM 2

17 1500-1511 | CHAIN END BOLT 2 EX-1705A
18 SP-0330 | SPLIT PIN ¢3x30 2

19 2103-0501 | CYLINDER BRACKET 1 4010220
20 SW-08 SW Mg 2

21 2103-0202 | CHAIN WHEEL BRACKET 1 20124698
22 C5-0820 | HS-BOLT MBx20 2

23 LIFT CYLINDER ASSY 1

15




FORK

75, 95

FORE
75,95
NO. PARTS NO PARTS NAME 0Ty DRAWING NO
1 14200301 | GARRIAGE 1 | 1420-0301C
2 0SA02-4400 | MAST ROLLER 25BFM95010AV2M 4
3 15001514 | MAST ROLLER 4

SHIM_¢b 37Tx d31xt0. 8

23




HAMDLE

HANDLE
NO. PARTS NO PARTS NAME OTY | DRAWING NO
1 NS-0410N | P-BOLT M4x10 7
2 SH-04 | SH M4 9
3 PH-04 | PH M4 4
4 1208-1604 | ENERGENCY SWITCH 1 |Feose-Fooas
5 12081618 | SPRING 1| 4006080¢
6 0018-0012A | ROUND NUT_MICROSWITCH ONLY 2
! 0023-0012 | yuceen'icRosmIToH onLy :
8 0019-00128 | NUT_MICROSWITCH ONLY 2
0705-0003 | MICROSWITCH_SB-221 2
10 0S-0416 | HS-BOLT M4xi6 4
1" 2101-1605 | SWITCH BASE 1 | 40101048
12 12081603 | SWITCH COVER 2 | 4008506
13 1216-1601 | HANDLE COVER-A 1 | 2000767¢
14 1208-1602 | HANDLE COVER-B 1 | 20108808
15 1604-1629 | FINGER 2 | 40080608
16 SS-0505 | S-BOLT W5x5 2
17 1208-1402 | CAM SHAFT SPACER 2 | 4008504
18 1604-1631 | SAPCER B 1 | 4008567¢
19 SS-0405 | S-BOLT Wx5 2
20 1604-1932 | SET SPRING 1| 40085508
21 1208-1615 | SWITCH BRACKET 2 | 40084648
2 1208-1401 | CAM SHAFT 1 | Feoso-Fosos
2 HN-03 | H-NUT M2 2
2 1208-1400 | CONTROLLER CAM 1| 4008505
2 07010000 | MICROSWITCH_V-10-145 3
2% 0701-0010 | ACTUATOR_VAL-2 3
2 PH-03 | PH N3 2
2 SH-03 | SH M3 2
2 NS-0340T | P-BOLT(+) M3x40 2
30 0061-0002 | GRIP 2 | 4006556
27
HANDLE
No. PARTS NO PARTS NAME O'TY | DRAWING No
3 1208-1607 | GRIP GUARD 2 | 40065524
32 NS-0510S | F-BOLT MSx10 4
33 2101-1602 | HANDLE POST 1 | 20124668
34 1219-1601 | HANDLE BRACKET PIN 1 | 4000727
35 0110-0032 | BUSH BMIG15F24FB (CUT) 2
36 1208-1610 | RETURN SPRING 1 | 40081844
a7 1208-1611 | SPRING COLLAR 1 | 40049564
38 2101-1603 | HANDLE BRACKET 1| 21024674
39 9701-0006 | MICROSWITCH_Z-156022-8 1
40 $5-0520 | S-BOLT W5x20 1
41 HN-05 | H-NUT M5 1
42 RP-1080 | ROLL PIN ¢ 1080 1
2 0705-0018 | PUSH BUTTON SWITCH_MB-2521 2
44 2101-1604 | SHITCH SPACER 2 |4010191
45 PW-06 | PN N6 1

28




DRIVE

DRIVE
hO. PARTS NO PARTS NAME Ty DRAWING NO
1 G5-0635 | H3-BOLT MSx35 10
2 16030801 | COVER 1 3002866
3 BB-6203Z7 | BALL BEARING 6203ZZ 1
4 16030802 | HELIGAL GEAR 1 4010150
] BE-0724 | KEY Tx24 1
] 16030803 | SPUR PINION 1 40051
T BB-620477 | BEARING 620422 1
8 0067-0010 | 0OIL SEAL 2 AG15287
9 PP-0822 | PARALLEL PIN 822 4
10 0075-1401 | GREASE NIPPLE 1/4 2
1 PP-0625 | PARALLEL PIN 625 2
12 BB-620277 | BALL BEARING 620277 2
13 BE-0520 | KEY 5x20 1
14 16030804 | INPUT SHAFT 1 4010149
15 BE-0525 | KEY Sx25 1
16 C5-0830 | HS-BOLT MSx30 1
17 SW-08 SN M3 L]
18 1603-0805 | SPUR GEAR 1 40152
19 BB-60130DU | BALL BEARING 60130DDU 2
20 W-10 SN Mo 6
2 HN-10 H-HUT M19 6
22 1603-0806 | COLLAR 1 4010153
23 1603-0807 | CGASING 1 20124164
24 1603-0808 | TIRE BOSS 1 300287
25 55-1022 | S-BOLT WiQx22 6
26 1603-0809 | TIRE 285xB80 (S0LIDY 1 20118588
2 1100-0805 | GOUPLING 1 EX-3769
28 1603-0810 | MOTOR MOUMTING PLATE 1 3002870
29 HE-0519 | HALF KEY 5x19 1
30 0204-0001 | MOTOR ASSEMBLY 1 3002878
30
DRIVE
NO. PARTS NO PARTS NAME Q'Y DRAWING NO
3 SW-06 SH M6 4
32 C5-0620 HS-BOLT M&x20 4
33 1603-0800 | DRIVE ASSY 1

31




DRIVE MOTOR

DRIVE MOTOR

NO. PARTS NO PARTS NAME oTY DRAWING NO
1 9203-0002 | END COVER A 1
2 9204-0003 | YOKE 1
3 9204-0004 | END COVER B 1
4 9204-0005 | END COVER C 1
5 9204-0006 | ARMATURE COIL 1
6 HE-0519 | HALF KEY 5x19 1
1 BB-6004ZZ | BALL BEARING 600472 1
] BB-6202ZZ | BALL BEARING 6202ZZ 1
9 9204-0007 | FIELD CORE 4
10 9204-0012 | FIELD COIL 4
1 MS-1020T | P+BOLT M10x20 4
12 M5-0520N | P-BOLT M5x20 4
13 SH-05 SW NS 8
14 M5-0510T | P+BOLT M5x10 4
15 MS-0510N | P-BOLT M5x10 2
16 9204-0013 | BRUSH HOLDER 4
17 9204-0010 | SPRING 4
18 9205-0011 | CARBON EBRUSH 4
19 9204-0001 | MORTOR ASSY_KM-2475A 1

33



BRAKE

NO. PARTS NO PARTS NAME Ty DRAWING NO
1 HE-0525 | H-BOLT M5x25 3

2 1602-0901 | SPACER 1 EX-4907C-2
3 1309-0902 | FIELD 1

L) UN-05 U-NUT M5 g

5 PH-05 P M5 3

B 1309-0913 | SPRING 3

7 HN-05 H-NUT M5 3

8 1309-0909 | COLLAR 3

9 1309-0905 | ARMATURE 1

10 1309-0906 | DISK 1

11 1309-0907 | INNER DRIVER 1

12 1309-0908 | MOUNTING PLATE 1

13 MS-05505 | F-BOLT M5x50 3

14 1602-0902 | BASE 1 EX-4907C-1
15 C5-0610 | HS-BOLT M&x10 4

16 SW-06 SW M6 4

17 1309-0910 | BRAKE ASSY_MWNBO. 6G-03 24V 1

35




LIFT CYLINDER

75, 93

]3“&“"‘&‘
é.i\it
3 14
7
11
LT
T | 10
o
1 |
'I 1
|
o) |
12 S
\ : \ |
B |
| [
I
I
|
! A4
S
% | | ‘H‘H‘““'ﬁ
I
I
@ | — ~~5
L
|,~"-
a8
LIFT CYLIMDER
75, 95
NO. PARTS NO PARTS NAME OTY | DRAWING NO
1 1500-0508 | CYLINDER TUBE_50x750st i
2 1500-0500 | PISTON ROD_g50x750st 1
3 CYLINDER HEAD 1
4 BUSH 1
5 U RING 2
6 WIPER RING 1
] 0 RING_JASO F404 2050 TYPE 1
A
8 BACK UP RING 1
9 1500-0510 | BUSH 1
10 1500-0511 | SPACER 1
CYL INDER
1" 21010501 | SILINER, o b dowtst 1 laot0187
LIFT GYLINDER
12 1420-0502 | Jooy 5 50xT50ST+COLLAR !
" 1500-0612 | PACKING SET Ho. 5. 6. 7 1
14 1500-0513 | CYLINDER HEAD KIT No. 3, 4 1

39



FPOWER PACKAGE

45

_’_,.:-'44

POWER PACKAGE

NO. PARTS NO PARTS NAME OTY | DRAWING NO

1 96004-00003 | PONER PACKAGE ABS10203W 1

2 |93002-00007 | Yo isstoz0d - 1

3 93002-00006 | MOTOR 1 1%4“3;'3

4 9279-0011 | JOINT 1 |As510204

5 9279-0018 | CARBON BRUSH 2

6 05-0620 | HS-BOLT MGx20 4

7 SH-06 | SW NG 4

8 96000-00013 | SOLENOID VALVE 1 ‘gg;iﬂ;“

9 95090-00004 | SNITCH BRACKET 1 |As367104

10 HB-0612 | H-BOLT Mx12 4

1 95003-00015 | MAGNET SH1TCH 1 ;“'-25“2““‘““2“"’

12 | 96000-00010 | BASE SET AS894503 1

13 |90660-00001 | STEEL BALL_3/16" 1

14 | 96090-00015 | DG SPRING 1 | As846904

15 | 96000-00011 | R MOVABLE VALVE 1 | As849304

16 |96030-00016 | SPRING 1 | As8ss5204

17 ORP-16 | O-RING P16 1

18 | 96090-00010 | R ADJUSTMENT SCREW 1 |ases1804

19 | 96090-00013 | SLIP 1 | Ass49604

20 |96090-00014 | SPOOL 1 | As849704

21 96090-00017 | SPRING 1 | As852604

22 ORS-08 | O-RING S8 1

23 |96090-00011 | F ADJUSTMENT SCREW 1| ass49904

24 ORS-14 | O-RING 514 1

25 | 96090-00018 | HOLDER 1 | As846404

26 HN-08 | H-NUT N8 1

27 |96090-00009 | CHECK COVER 1 | As855604

28 |96000-00012 | CHECK CARTRIDGE VALVE 2 | ASBA2004

29 ORP-09 | O-RING P9 2

30 |96090-00012 | CHECK HOLDER 2 | ASB54104

43
POWER PACKAGE
NO. PARTS NO PARTS NAME o1y DRANING MO
3 ORS-12.5 | O-RING 5125 2
2 CS-0650 | HS-BOLT M6x50 6
33 PH-06 | PW M6 6
34 ORG-10 | O-RING 610 1
35 ORP-06 | O-RING PG 1
36 96004-00005 | GEAR PUMP 1 (JRELS HE
37 ORS-25 | O-RING S25 1
38 96003-00006 | RETURN PIPE 1 |AS318304
5 |oonoson| SR |
40 96000-00008 | SUCTION FILTER 1 | AS320904
4 90:359-00001 | VOLUME NUT M16 T=3 2
42 96003-00005 | SUCTION PIPE 1 | AS342204
43 96090-00008 | TANK PLATE 2 | AS208304
AS1371P3 +
44 96004-00006 | TANK SET 1 AS211504 +
AS210200

45 96004-00007 | TANK 1 |AS1371P3
46 96090-00006 | OIL CAP 1 |AS211504
47 92790005 | LEVEL GAUGE 1 AS210200




OIL PIPING

-
-

1

-

/13
-
2
2
8
OIL PIPING
NO. PARTS NO PARTS NAME OTY | DRAWING NO
1 06004-00003 | PONER PACKAGE ASSY 1
2 ORP-11 | O-RING P11 2
3 0080-0021 | JOINT_9/16-18SAEXPT3/8 1 |4008490
4 0080-0007 | ELBOW 90° _PF1/4xPT3/8 1
5 ORP-09 | O-RING P9 1
6 0080-0022 | JOINT_7/16-20SAEXPT1/4 1 |4008619
7 0080-0004 | STREET ELBOW_PT1/4xPT1/4 1
g HIGH PRESSURE
s 01026100 | yose g 6x1000L !
_ 90° VALVE CONNECTOR
S 21011102 | &) gow YEV90803R02 '
10 0101-091++ | VINYL HOSE_ ¢ 9x b 15+ 1
1" HOSBS-16 | HOSE BAND 16N 2
12 0073-0114 | HOSE NIPPLE_ ¢ 10. 5xPT1-4 i
13 LIFT CYLINDER ASSY 1




ELECTRIC PART 1

ELECTRIC PART 1

NO. PARTS NO PARTS NAME Q'TY | DRAWING NO
1 21011400 | CONTROL ASSY 1
2 9399-0001 | FUSE HOLDER_F-3321 (F-10) 1
3 9302-0005 | GLASS TUBE FUSE_5A 1
4 9398-0001 | FUSE BOARD_S x 30 % 100 2
5 9301-0060 | LINK FUSE_60A 1
6 9301-0150 | LINK FUSE_150A 1
7 9900-0201 | TERMINAL BOARD 1
8 9902-0007 | SPACER_6.1x10% 11 6
9 9398-0012 | BUS BAR 1
0 a015-1001 | BAGNET SWITCH_CIK-2-TX-19 )
1" 9050-0012 | HIGH PONER RELAY_LY2-DO24V 1
12 9099-0001 | SOCKET_PTF-0BA 1
13 9801-0001 | TINER BOARD_KOLEC-T 24V 1
14 9016-0002 | MAGNET SWITCH_SW-80-974 1
15 2101-1410 | SWITCH PANEL ASSY 1
16 9705-0019 | POWER-OFF SWITCH_EMS12L 1
17 9498-0005 gg{gﬂgﬁ“ﬂﬁ 1
18 9702-0001 | KEY SWITCH_HI-1D 1
19 EKOO-0415 | VARISTOR_TNR15G680K 1




ELECTRIC PARTS 2

ELECTRIC PARTS 2

NO. PARTS NO PARTS MAME 0Ty DRAWING NO
1 9701-000% | MICRO SWITCH_V-10-1A5 3
2 9701-0010 | ACTUATOR_VAL 3
3 9705-0003 ;g?HmBﬂTTﬂI SWITCH_SE- i
4 9705-0018 | PUSH BOTTON SWITCH_MB-2521 2
5 9701-0006 | MICROSWITCH_Z-15G022-B 1
B 9905-0001 | HORN_SPH-24V 1
7 9511-0002 %SLI&EESISHHEE‘G' 30- i
8 0451-0002 | BATTERY_EB-100 2
9 9451-0006 | BATTERY_EBGS 1
10 21011420 | MAIN HARMESS 1
11 2101-2110 | HANDDLE HARMNESS 1
12 2101-1421 | HANDDLE HARMNESS 1




CHARGER

CHARGER

PARTS ND

PARTS NAME

0ty

DRAWING NO

9119-0001

FUSE_20A 30L

9119-0002

TRANSFORMER_ ¢+ 1 1. 2KVA

91180003

THERMAL PROTECTOR

9118-0004

PRINT BOARD_KSP-056-1

9118-0005

PRINT BOARD_KSP-005-1

9118-0006

PUSH BUTTON SWITCH_DS-681

9118-0007

SILICON STACK_D-40M

9118-0008

SHORT CIRCUIT PTOTECTION

L= - =T I - T = T S =

91180000

EATTERY CODE

-
(=]

9118-0010

INPUT GODE

—
—y

91190000

CHARGER ASSY_KS-24200

51




	2212_SHPC9S_frame.pdf
	2212_SHPC9S_mast.pdf
	2212_SHPC9S_fork.pdf
	2212_SHPC9S_handle.pdf
	2212_SHPC9S_drive.pdf
	2212_SHPC9S_drivemotor.pdf
	2212_SHPC9S_brake.pdf
	2212_SHPC9S_liftcylinder.pdf
	2212_SHPC9S_powerpackage.pdf
	2212_SHPC9S_oilpiping.pdf
	2212_SHPC9S_electricpart1.pdf
	2212_SHPC9S_electricpart2.pdf
	2212_SHPC9S_charger.pdf

